DF250RTSZE /4 H

DF250RTS PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard. To find out the name, Item

code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out the
name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.

Yarand

1




RN Engine ASSY

& f7
// S &
[egep =S
f | r
. 6
(. P
‘ | sl g U
|
|II |III ¢ I E‘
I Ué 7
!
3
Fr 5 AP D e Mo L)
NO Item Code Chinese Description Q ty
1 01030008 it Carburetor Assy 1
2 01010022 KB Engine 1
3 01990002 Sk ZIRANM R E Secondary Air Injection Assy 1

Yarand

2 M




ALK/ S FLAR B4 Cylinder Head ASSY/Cylinder ASSY

el
e-1©02g1

R el O AR & 3L %4 PR = LSy
NO Item Code Chinese Description Q ty
1 91201-1006-00000X  CB1258I5L 3k 5% 75 AR RIMS (F14%) Cap Nut M8 4
2 | 93301-80852018000 | CB12555 FLHBERF4 44 8. 5X 2 X 18| Cap Nut Copper Washer 8.5x2x18| 4
3 | B166740A06003570X | GB16674/NEHZA4M6 X 35 (22 (44¥) Bolt M6x35 4
4 11230-1006-00000G CB1251<11 % i (6806) Cover, Valve Chamber 2
5 90101-20350000300 | CB1255 1717 0JF I35 X 3 (FEERL) Valve CoverO-ring 35%3 2
6 81300-1006-0000 CB125 01K A% ZE 544 (CB125 1) Spark Plug 1
7 | 91521-08001400000 T0ERI A8 X 14X 6. 3 Pin 8x14x6.3 2
8 11015-1006-0000 CBL25IR i ith 2 Casing Cap 1
9 | 1122B-ME05-000086 |CB250D-G <Lk A GRE 1148 6806)M8/58 Cylinder Head Assy 1
10 90101-20335000300  CB125#E < & OFEI33. 5X 3 (FAEKL) Inlet Pipe O-ring 33.5%3 1
11 91127-1006-0000 | CBI25/5E <8 XK 4844 (3@ L2 27mm) Inlet Pipe Stud Bolt 2
12 15800-L044-0041 CB200:#t <4 21 & (JQ-9XHB) Inlet Pipe Assy 1
13 B061700006000090X GB617042 REM6 (2% %) Nut M6 2
14 B057830006002070X = GB5783HEH4:M6 X 20 (2% FA4%) Bolt M6x20 2
15 B061700008000090X GB617042 REMS (2% %) Nut M8 2
17 | 91138-1008-01000X  CG125DHELSLHES K X B2AEM8 X 38 (24 4 8%) Stud Bolt M8x38 2
18  B166740A06012570X  GB16674/NEHZAEM6 X 125 (2% H%¥) Bolt M6x125 1
19 93301-3062201300B 70T 3k a5 Bk #FE6. 2 X 2 X 13 (F14E) Washer 6.2x2x13 1
20 91521-10002000000 CGL2515E 74910 20 Pin 10x20 2
211 90101-20750000265  CB125HT 3k /e 2507 75X 2. 65 (L) | Cylinder Head O-ring 75%2.65 1
22 90202-1006-0000 CB125 AT 3k /e 5 2 44 Cylinder Head Gasket 1
23 11227-1006-100186  CBI125MITHI 3k /i i (Z3K) CDI 6806 Left Cover of Cylinder Head 1
24 B166740A06002070X | GB16674/NEHZEFEM6 X 20 (22 FA4E) Bolt M6x20 2
25 9022B-ME05-0000 | CB250D-G’S{il k% EH A & (&)8) Cylinder Head Gasket Assy 1
26 1110B-ME05-000086 | CB250D-G < HLAR 1 (FLF#250 6806) Cylinder Block Assy 1
27 90205-J025-0000 CB150D I A4 2 5 2 Cylinder Block Gasket Assy 1

Yarand

5 3

Pl




Ao S ML #JCamshaft & Valves

5 = DS EpEER = Ay
NO Item Code Chinese Description Qty|¥
1 15403-1006-0000 CB125/HI1 T [a BR 1 75 hE ) Nut,valve Clearance 2
2 15404-1006-0000 CB125/H1A, 1T 1R] B 1 7 w2 4T Screw, Valve Clearance 2
3 1540A-1006-0000 CBI25IR I I H A Rocker Arm ASSY,valve 2
4 15707-1006-0000 CB125HI 1 140 e Valve Locker 4
5 15705-1006-0000 CBL25J T3 %5 e () Spring Seat(upper) 2
6 15710-1006-0000 CBL25JI TN Ao 4 & Inner Out Spring Assy 2
7 1572B-1008-0000 CG125D¥4 BB & Seal, Valve Stem 2
8 15708-1008-0000 CG125D 1] P 380 3 Ji el (1) Spring Seat(lower) 2
9 15706-1008-0000 CG125D" <[] #h 3t 3 e pl () Spring Seat(lower) 2
10 15702-LA74-0000 CB200-CHES '] (HEME S 42) Exhuast Valve 1
11 15701-LA74-0000 CB200-Ci#t< 1] Intake Valve 1
12 1553A-ME05-0000 CB250D-GHE 4% T Mt & Chain Guide Plate 1
13 15301-L044-0000 CB200 I I BN EEFE (34) Timing Driven Sprocket 1
14 B057830006001270B GB5783ZAEM6 X 12 (F1%%) Bolt M6x12(white zinc) 2
15| 1532B-MEO05-0000  CB250D-GIERTEE4C LA (7X 104 i TE4E) Sprocket Chain 1
16 1552A-ME05-0000 CB250D-GHE 45 7k K & Tension Plate ASSY 1
17 93301-70851514000 705 [l hen 2488, 5X 1. 5X 14 Washer 8.5x1.5x14 1
18 91109-1006-00000X = CB125[I7K & 46 U hltg ke (1 4%) Tensioner Axle Bolt 1
19 90211-1049-0000 CB125D5K B 45 2 4 3 Tensioner Gasket 1
20 1554B-1049-000086 CB125D7K B #54H A (6806) Tensioner Assy 1
21 B000700106001670X = GB70. 1#24TM6 X 16 (22 H%¢) Bolt M6x16 2
22 1 90101-20090000180 CB1257 ' 320 FE9 X 1. 8 (JRAEL) Tensioner O-ring 9x1.8 1
23 91120-1006-0000 CB125 15K "SR b2 A48M6 X 10 Tensioner Bolt M6x10 1
24 15402-1006-0100  CB125fI—28< [ 19 & 4h (PDK& FH) Rocker Shaft 2
25  15100-ME05-0003  CB250D-G™ ¢4 #44: (TP T4 K) CB250D-G Cam Shaft Assy 1
26 11201-1006-0000 CBL25JIA T T4 il fr il Rocker Arm Positioning Plate 1
27 B008190106001620B  GB819. 1#24TM6 X 16 (FA4¥) Screw M6x16 1
28  2143B-L044-0000 CB200%E 26 IR & Chain Protect Plate Assy 1
29 | B166740006001670B | GB16674 kK #H M2 H:M6 X 16 (FA%%) Bolt M6x16 1

4




H##8 35 Crankcase Cover 1

th#l%5 2% CRANKCASE COVER

i 15 L 4R EPE HE
NO Item Code Chinese Description Q ty
1 B166740A06004070X GB16674/NEIZH4M6x40(>% F%E) Bolt M6x40 10

2 B166740A06005070X GB16674/NEZHEM6x50(2% F145F) Bolt M6x50

3 12426-1008-0000 CG125DHLH W5 & 0Oil Lelve Sight Window

4 90304-1006-0000  CBI125/1 5 St 16x28x7( T 5 H) Oil Seal16x28x7

5  2242A-1A18-01000F PZ125 & &R VEH & Controling Arm ASSY,Clutch
6 90101-30087000190 | CBI125fHH: O FEIR. 7x1 9 ) O-ring 8.7x1.9

7 22427-1006-0000 CBI125H1 55 & 245 UV o0 3 Clutch Controlling Arm Spring
8 B0087901030120000 GB879.144 3x12 Pin 3x12

9 14301-1006-01000G  CBI125MIHLI R4 & (FIAR 4i4s) 12k 0il Gauge ASSY

10 90101-10180000300 CG125HLiH RO FE 18x3(T fEHKR) 0il Gauge O-ring 18x3

11 | 12421-1008-660063 | cGi2sD# iz Ei (R 6sospug® . Cover COMP. Right Crankcase
12 91521-08001400000 705E N 5H8%14%6.3 Pin 8x14x6.3

13 90206-1008-0000 CG125D45 il 6 5 2% 18 Gasket, R.Crankcase Cover

—
SN

B166740A06002570X GB16674/NMELIRMEM6x25(Z%F1%8F)  Bolt M6x25(blue white zinc)

[
(@]

B166740A06003570X GB16674/NEIEEM6x35(22HEF)  Bolt M6x35(blue white zinc)

—
(o))

B008180006001220X  GBS18IZ4TM6x 12(22 F14%) Bolt M6x12(blue white zinc)

—
-3

B166740A06005570X GB16674/NEIEEM6x55(22HEE)  Bolt M6x55(blue white zinc)

—_
co

B166740A06003570X GB16674/NMELIRMEM6x35(=%F1%8F)  Bolt M6x35(blue white zinc)

—
©

B166740A06002070X GB16674/N#EM6x20(== H%EF)  Bolt M6x20(blue white zinc)

[\]
o

B166740A06006070X GB16674/NELIEFEM6x60(=%F14E)  Bolt M6x60(blue white zinc)

— N[ = DN =W~ (N~ W~ N[~ H= V=]~~~ |~|H/=|H

21 B166740A06002870X GB16674/NHHEHEM6x28(== H%EF)  Bolt M6x28(blue white zinc)
22 90204-1049-0000 CB125D7c i 48 7 o5 %5 4 2 Gasket, L.crankcase Cover
23 91521-08001400000 705E 1 4H8x14%6.3 Pin 8x14x6.3
24 | 92102-1008-0001 CG125D 3 il AR (B 2E) Oil Bearing

5




#h#8 % Crankcase Cover 2

P 5 AP B ER i L)
NO Item Code Chinese Description Q ty

25 | 12301-1049-000063  CBI125DA fhiki## AT s (AR (%i#@#0) 6805]  Front part, L.Crankcase Cover 1

26 | 90101-10132000265 C100/MRFLFZOTEE 13.2x2.65(T IEHK) Manhead O-ring 13.2%2.65 1

27 ' 12303-G011-00000G C100/MILFLFE (1 £%) Cap, Small View Hole 1

28 | 90101-10274000265 C100KAFLFOTEIE27.4x2.65(T IEHK) O-ring 27.4%2.65 1

29 | 12307-1008-10010G | cG125D7%: il 3% 344136 (ZONGSHEN #i 1 2 (14%) Decoratecover L.Crankcase Cover| 1

30 90101-10630000265 CBI125DXUK O 63x2.65(T fEfR) O-ring 63%2.65 1

31 12308-1049-01000G CBI25DAUEE K #35 [FIMR (F ) A% Cover,Reduction Gear 1

32 | 12302-1049-430063 | CB125DZ #4536 [(CB125D-PT-13#) 6805]|  Rear Part,L..Crankcase Cover 1

Yarand

% 6

Pl




A M Clutch ASSY

A fran
CLUTCH

J¥ (e DU E S NG LSy
NO Item Code Chinese Description Q ty
1 22150-LA73-0100  CG200-A7K4-3#2 & 24 4h B & Out Case Cover, Clutch 1
2 22002-1006-0000 CBI125/H1 5 & 45 16 Bl HL ] Washer For Spline 1
3 22122-LA73-0000 CG200-A/KA B A 23 EHL Pressure Board,Clutch 1
4 22214-LA73-0000  CG200-A7K7A B & 8% T3 EEH A Drive Friction Dics 7
5 22215-J034-0000 | CG150DE & 2% M BHBEHE Fr (/N FE) Outer Friction Dic A 6
6 = 22105-LA73-0100 = CG200-A/K&A-3#E &8 0OE Central Sleeve,Clutch 1
7 22142-LA73-0000 CG200-A7KA B A 2% 5 Clutch Spring 6
8 | 22121-LA12-0000 CG200D-B & & %5 ¥ifi o5 Cluct End Cover 1
9 91129-J034-00000B  CG 150D 4 421 24 # MM MS < 20( 1) Bolt M5x20 6
10 22403-1006-0000 CBI125H &5 & #8HEAT Pushing Rod,Clucth 1
11 92102-00000016003 #7K(16003) Bearing (16003) 1
12 91403-1008-0000 CG125DE & #4120 Elastci Check Ring 1
13 22000-LA73-0903 CG200-A7K A -3#ES A 2% o il Clutch Assy(Without Bearing) 1

Yarand

57

Pl




BT ZR BB/ AL I8 TE 48 #84F 011 Pump/ 0il Filter

ik 15 o 4R & 3L %4 PR
NO Item Code Chinese Description
1 14200-IA20-0100 SB125-2#H/ L7t Y w8 14 Oil Filter
2 14201-1006-0000 CBI125 LI e 2% H il 0Oil Pipe
3 B008190105001220B  GBS819.1M24TM5x12(H%¥) Screw M5x12
4 14202-1006-0000  CB125 M LM JEIH 25 H i o 355 Spring of Oil Pipe
5  14207-IA20-00000W | SBI125HLiH 8 1E 25 i (M FLEEAL) Oli Filter Cover
6 14208-1006-0000 CBI125IHLIIETE 251 144 Oli Filter Pin
7 90209-1A20-0000 SB125E 15 s bify i 5 ) £ Gasket ,0il Filter
8  91203-IA20-0000 SB125 ML JE 15 #5 1R BF Oli Filter Nut
9 | 22004-1006-0000 | CBI25HIE & SeREF 2148 16.5%2x27 Dish Washer,Clutch
10 14203-IA20-0100  SBI25-2#HLiIETE #e % 14004 Rotor Assy.of Qil Filter

[
—_

23101-1006-0000

CBI125 E3hih

Primary Drive Gear

12 90101-10094000240 CGI125HLIIZE O ME9.4x2.4( T it k) O-ring 9.4x2.4
13 B008190104001020B GB819. 11257 M4x10( H £¥) Screw M4x10
14 14108-L044-0200  CB200ALIHIZ 55 AR (FE /KR M 14) Oil Pump Cover

—
(@]

14111-L044-0200

CB200HLIHI % P % 1 (/AN A

Inner Rotor, Oil Pump

16 14112-L044-0000 CB200# Ly 4M % 1 Outer Rotor, Oil Pump
17 14110-L044-0200 CB200MLiHI 22 A (L kX A9 147 Oil Pump Body
18 14102-L044-0001  CB200HLIZE ik (m=1.75 2=37 X 431k) Gear,Oil Pump

—
©

14107-L044-0200

CB200A Ly 5 il 2 b (/X AN A

Shaft, Oil Pump

20 14113-L044-0000  CB200MLIMIZE th 46 w5 (RN 4N i) Gear Cover, Oil Pump
21 B057820005002070B GB5782IZ M 5x20( 1 4¥) Bolt M5x20
22 B008190106003020B  GB819. 11247 M6x30( 1%¥) Screw M6x30
23 14100-1.044-0000 | CB200HLHZE #3714 HLEK ) Oil Pump Assy

Yarand

5 8

RS IR S T A e e S I S I e e I N I NS I e N e e e R B R e



Hi#h% Crankcase 1

i 5 % R W 44 R B Ay
NO Item Code Chinese Description Q ty
1 |B166740A06005570X | GB16674/NMEIZHEM6X55(2% H4Y) Bolt M6x55 1
9 22422-1A18-01000G = PZI125-2#E & 28N R S 2L (F4K%) Clutch Cable Holder 1
3 91102-L044-0000 = CB200" G W k2 42:B(229mm) Cylinder Stud Bolt B 1
4 91102-L044-0100 | CB200-2#< HL X k22 B(229mm) Cylinder Stud Bolt B 1
5 B166740A06002870X GB16674/NEIZHEM6x28( 2% F14F) Bolt M6x28 2
6 | 1222B-ME05-010063 | CB250D-G# i 0 & (%M 5 & H 6805) Right Crankcase Assy 1
7 92102-000HK212810 VRl & (HK21x28%10) Bearing (HK212810) 1
8 18097-1008-0000 CG125DIEAEHE 1 R4 Clamp 3
9 12130-MA95-0200  CG250-3#BASLIEL & EMB Rz ) Pipe ASSY 1
10 91521-10001400000 CGI125/E A #H10x14 Pin 10x14 4
11 91101-KA35-0000  IB175-FCRHLA L EZIA(240mm)  Cylinder Stud Bolt A(240mm) 2
12 90208-ME05-0000 CB250D-G 4l 4 % Jf 4 Crankcase Gasket 1
13 1431B-1006-0000 CBI125IHLi i JE M 2H & Olil Filter Strainer 1
14 14221-1006-0000 CB125 L sk 308 9 58 3 Spring of Oil Filter Strainer 1
15 90101-20350000300 CBI125 113 O B 35x3 (L) O-ring 35x3 1
16 = 11230-1006-00000W  CBI125I 1] = sl ALstfk) Cover, Valve Chamber 1
17 90301-1006-0000  CBI125 45k B i 45 14x28x7( T i 1K) Oil Seal 14x28x7 1
18 88001-1049-0500 CBI125DA e A (A [ ) Gearshift Switch plate 1
19 91204-1049-0000 CB125DFY EARIERIM10 Nut M10 1
20 = 8803B-1049-050055 | cB125D# &2k 540 & (1A% B L:550)8: D01 Gearshift Switch Lamp 1
21 12103-1008-0000 CG125D#4%k A Positioning Plate 1
22 B166740A06001270B GB16674/NMEH2FEM6x12(F14E) Bolt M6x12 1
23 B166740A06005070X GB16674/NMIZH4M6x50(2% F15¥) Bolt M6x50 10
24 1212B-IA27-000063 CB133 7/ th #6404 (6805) Left Crankcase Assy 1

Yarand

% 9

Pl




H#h4#E Crankcase 2

J¥ (e L4 R E S = LSy
NO Item Code Chinese Description Q ty

25 92102-1008-0001 CG125D % AR (B 2) Bearing 1

26 92102-00000006204 7K (6204) Bearing (6204) 1

27 90303-1006-0000  CBI125MIE 4 #20x34x7( T L) 0il Seal 20x34x7 1

28  92102-000NK 152312 VBTl AR (NK 15%23%12) Bearing (NK15x23x12) 1

29 92102-0000TM6202Z il 7K (TM6202Z) BearingG (TM6202Z) 1

30 92102-00000006006 %7 (6006) Bearing (6006) 1

10 |




AT /15 2 Crankcase Connecting Rod ASSY/Piston

B o JEE AT S/ 7 28
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

ik 5 D EpEER HE A
NO Item Code Chinese Description Q ty
1 | 13103-ME05-0000 CB250D-Gif ZE3— Piston Ring 1 1

2 13104-ME05-0000 CB250D-Giif ZE3 Piston Ring 1 1

3 13120-ME05-0000 CB250D-GH I 4 & Oil Ring ASSY 1

4 | 1310A-ME05-0100 CB250D-Gi ZEI 2 B, Pistonring ASSY 1

5  91401-1006-0000 CBI125 3% ZE 8444 ] Check, Piston Pin 2

6  13102-LA66-0000 CG200-AjE ZE4H Pin Piston 1

7 13101-LE26-0000 CBB2007 % Piston 1

8 92102-00TMSCO06B42 /¢ {4 A& (TM-SC06B42) Bearing (TM-SC06B42) 2

9 13220-ME05-0000 CB250D-G i 4T 41 & Connection Rod Comp 3 1
10 91601-1008-0000 CG125D}: [ 525 % 14x4 Woodruff Key 1
11 13222-ME05-0000 CB250D-G IEHf F- 58556 Drive Sprocket 1
12 1320B-ME05-0000 CB250D-G H e A5 4 Crankshaft Connection Rod Assy 1

11|




B Transmission Mechanism 1

——40

¥ 5 D EpEER B A
NO Item Code Chinese Description Q ty

1 93301-61521025000 | CB125F 41 4EHAE 15.2x1x25 Washer 15.2x1x25

2 23222-LA73-0002 CG200-AZK¥A E R RS 54 Gear M-2

3 23222-LA73-0005 CG200-AZK¥A T HlisHS % Gear M-5

4 23223-1006-0000  CBI125I 14 #e K% & 17.3(20)%1.6%26 Washer17.3(20)x1.6x26

5 91402-D002-0100 707 Zh%h+4 B ¢18.5%1.2x(22.1  Start Axle Check Ring ¢18.5x1.2x¢22.1

6 23222-LA73-0004 CG200-AZK¥A £ Rhary 54 Gear M-4

7 23222-LA73-0003 CG200-AZK¥A T Hi3 RS % Gear M-3

8  23221-LA73-0000 CG200-A7K ¥ 5l Transmission Main Shaft

9 93301-62020527000 CBI125¥- il 1k 44 20.2x0.5%27 Washer 20.2x0.5%x27

—
o

23231-1008-0000

CG125DF#hiesh ki &

Final Shaft

[
—_

93301-61521030000

CBI1258 il - HE2APE 15.2x1%30

Washer 15.2x1x30

12 23248-1008-0000 CGI125DgE|#h JF S Mr ki e Gear

13 23203-1008-0003 CG125DRE|#hJE B vite & Gear Bush

14 1 93301-51650524000 CG125D#! %L H#EEE 16.5%0.5%x24 Washer 16.5x0.5x24

15 23242-LA73-0001 CG200-A7K A F 1A% 14 5 Gear C-1

16 23203-1006-0001 CBI25HIEI 1R Ui se 4 & Gear Bush

17 23242-LA73-0003 CG200-A7K A &l i 344 14 5 Gear C-3

18 23242-LA73-0004 CG200-AZK A F Fhars 55 Gear C-4

19 23241-1008-0000 CG125D-1# T4 ) Fh s 5 Transmission Counter Shaft
20 23242-LA73-0005 CG200-A7ZK A FI Fl 5FS U5 5 Gear C-5

21 23242-LA73-0002 CG200-A7K A &l 244 14 % Gear C-2

22 93301-52001027000 CG125DE|li1EHEH R 20x1x27 Washer 20x1x27

23 23401-MA95-0001 CG250F Bh#E42(520.13) Drive Sprocket(520.13)
24 23402-1006-0000 CB125/1H 3= sh 8 ¢ [ 52 4R Fixing Plate, Drive Sprocket

el e e e el e e e e e T S T S A O B e B B e B O BN U T OO T = S

12 |




AP Transmission Mechanism 2

—40

?

i e

S S

gL 3L AR

HE

Hpr

NO

Item Code

Chinese

Description

Qty|¥

25

B057830006001070B

GBS578312F:M6x10(FH%¥)

Bolt M6x10

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

23220-LA73-0000

CG200-A/KA FHhH &

Tansmmison Main Shaft

41

23240-LA73-0000

CG200-A7K A& -1#E A

Transmmison Counter Shaft

42

23200-LA73-0200

CG200-A/K A -2#F Bl FhH &

Tansmmison Shaft ASSY

¥ 13 ™




AR HMLA Gearshift Mechanism

J¥ (e L 4R E S e LSy
NO Item Code Chinese Description Q ty
1 B0089401120000000 GB894.114 & 12 Circlip 12 1
2 | 24303-1006-0000 CBI125 A AR 5 3% Gearshift Plate Spring 1
3 24319-1006-0000 CBI125 et (i [ Br) Gearshift Plate 1
4 24301-1006-00000C | CBI125JH e RiiiZ & (FLAY EIBR RS Fo4E) Gearshift Shaft ASSY 1
5 24302-1008-0000 CG125D¥tY [n] £ 5.5 Return Spring 1
6 93301-51400520000 = CBI125 45k £ 8] 14x0.5%20 Washer 14x0.5x20 2
7 | B0089401140000000 GB894.144 & 14 CirClip 14 1
8 | 24300-1006-00000C | CBI25H#: k48t E(CB125H i [E ) Gearshift Lever ASSY 1
9
10
11 24107-1006-0000 CB125 4% X H Gearshift Spork Shaft 1
12 24104-1006-0000 CB125 15 4l A Tk X Right Fork, Countershaft 1
13 24106-1006-0000 CBI125/1 34l 4k X Center Fork, Mainshaft 1
14 24105-1006-0000 CB125 15 &) b A2k X Left Fork, Countershaft 1
15 91126-1008-00000B = CG125D 11 E ¥t & [E 2K (A £E) Bolt 1
16  B0009300060000000 GB933i#k6 Washer ¢6 1
17 24202-1006-0500 CB125 [ F A2 A (FA% [ Frk) Stopping Plate 1
18 B0011901040100000 GB119.1444x10 Pin 4x10 1
19 24213-1006-0500  CB125 1A% 3 5 (FL A4 [E Brid) R4 & Gearshift Drum 1
20 24304-1006-0000 CB125 /11 for A 3 35 Spring, Locating Plate 1
21 2434A-1008-0000  CG125D5E REBRAL & (I AR P/ k4 [E %) Locating Plate ASSY 1
22 B057830006002070B GB5783MZFEM6x20( FH4F) Bolt M6x20 1

H 14 W




fui LML EL A Magneto ASSY

WAL S B MAGNETO COMP

P 5 30 & PSR = L)
NO Item Code Chinese Description Qty|l¥

1 82120-TA27-000160 | cBissmirbls: 744112V 128 =H44 E) L1600} E G Stator ASSY, Magneto 1

2 82130-TA27-0200 | CBI33HEHALE T & (12V 128 WL B AR 5) Rotor ASSY, Magneto 1

3 | B008230004001020B GB823MREM4x10( H£E) Screw M4x10 2

4 B0009300040000000 GB935iH4 Washer ¢4 2

5 B166740A06002870B GB16674/NEMEFEM6x28( FHEE) Bolt M6x28(white zinc) 2

6 91106-1008-0000  CG125DHEHHL L EEMEMEM10x36 Magneto Mounting Bolt M10x36 1

7 91197-1008-00000C | CG125DiEMES & s X EI24TM8x18(%4%) Overrunning Bolt M8x18(color zinc) 3

8 82130-1049-0301  CBI25D-26 FHLEE T4 & (12VRHE AR Bt 5 252 Rotor ASSY, Magneto 1

9 21300-LA73-0000  CG200-A7K A HH B £ 85 S (B ) Overrunning Clutch Assy 1

#15 W




B 3L Electrical Starter

HLUR B
ELECTRIC STARTING MECHANISM

¥ 5 D EpEER B A
NO Item Code Chinese Description Qty|¥

1 | 82200-ME05-020280 | CB250D-G-2#J53 Zl L #44(6805 K LR HE%800) Starting Motor ASSY 1

2 93301-51050518000 CG125DXLEK thi 4 #4 P8 10.5%0.5x18 Washer 10.5%0.5%18 4

3 21402-1049-0000 CB125D XUk Ui 56 Fl Shaft, Reduction 1

4 2140A-L044-0100 CB200-2# B A 3 A (—) Gear, Reduction, 1 1

5 21401-L044-0000 CB200XU R A #2( ) Gear, Reduction, 2 1

6 82202-ME05-0000 CB250D-G Hi 1 %2 25 iz [ CB250D-G Electric Machine Mounting Base Washer | 2

7 2142A-1A27-0000 = CBI33J8 s KKH A& (AR CB133 Plate Gear ASSY 1

8 | 93301-E2203534000 CBI125D-2#4L M 1A ##E22x3.5%34 CB125D-2#Disk Washer 22x3.5x34 1

16 0




833614 Electrical components

1 2 3
Z b
%
T
t
_I-H- ’
5 & 5
¥ lame] DS EpEER HE A
NO Item Code Chinese Description Q ty
1 01020028 mEEA (k2D Ignition Coil 1
2 01020011 NPt Flasher 1
3 10070001 AN Horn 2
4 01020025 By (KRS Voltage Regulator 1
5 01020024 RUKEE RIS Igniter 1
6 01020027 BNk 2% Start Relay 1
7 01020036 R W Commutation Diode 1
8 02011448 BRI e Voltage Regulator bracket 1

1T m




IR 5 F X Frame and Rear fork

i 5 % R o 44 R e Ay
NO Item Code Chinese Description Q ty

1 02011455 LESES Speedmeter Bracket 1

2 06020036 FIT TFIBIK Rubber Washer 4

3 0201-250RTS S Frame 1

4 02011453 RANHLETA B ER CF) Engine fix board right 1

5 02011452 KAWL EER (58 Engine fix board Left 1

6 02011451 R AN L[ 8 bR Engine fix board up 2

7 07020036 PICEL N Mainstand spring 1

8 02011442 ¥ Side stand 1

9 07010130 JE R RE Rear shock 1
10 02010460 (JEE) 2B Rocker Arm B For Rear shock 1
11 02010459 (JGTRE) #24EA Rocker Arm A For Rear shock 1
12 02011456 RS Chain Tension Adjuster 2
13 02011450 JaF X Rear Fork 1
14 06020034 P& Rubber Stand Of Chain 1

# 18 ;W




i 5 L % RR L VA B By
NO Item Code Chinese Description Q ty
1 10080023 B Lock 1
2 10020034 RN Counterbalance Block 2
3 10020033 WIEE Accelerator Grip 1
4 02030296 J7 AT E . CRED A Handlebar Lock right 1
5 02030298 IR Upper Handlebar connection plate = 1
6 10030004 B AR TN Clutchhandle Assembled 1
7 02030295 J7 B e R (R A Handlebar Lock Left 1
8 10020032 e Left Hand Grip 1
9 12030038 ANt Bearing Kit 1
10 02030297 TR Front shock connection plate 1
11 07010132 BIRE S A Front shock Right 1
12 07010131 HI S 28 /2 Front shock Left 1
13 10010030 HEITR D Switch ASSY Right 1
14 10010029 HETK ) Switch ASSY Left 1

¥ 19 ™




BiG. B

¥ 5 DS EpEER B A
NO Item Code Chinese Description Qty|¥

1 06010020 HIAHE (110/60-17) Front tire 110/60-17 1

2 06010021 JEEeRE (140/60-17) Rear tire 140/60-17 1

3 02040068 FA5428-42 Sprocket Wheel 428-42 1

4 02040206 A EL (3. 0%17) Front rim 3.0%17 1

5 02040205 JEREL (4. 0%17) Rear rim 4.0%17 1

6 190015 SITTHE Valve Stem 1

7 10040065 ZE AL A Speed Sensor 1

20 W




% Front Brake

i i D EE B ER s LSy
NO Item Code Chinese Description Q ty
04010076 I RS AN L B Front Disc Brake ASSY 1
1 g 955" Front Brake oil Pump 1
1 [N Front brake pump 1
1 L EERI] Brake lever 1
2 AT (L:380MM) Front Brake Hose 1 1
3 B i} Tee Joint 1
4 HIIBhmAE2 () Front Brake Hose 2 1
o AU B ES (i) Front Brake Hose 3 1
6 IESKEIR:S Front Caliper Right 1
7 HiJ /2 i 2 Front caliper Left 1
8 12990032 JERER=SR Hose Clip 1
9 HEIES Front Brake Pad 2
10 04020040 CHID AAIEE300 Front Brake Disc 2

¥ 21 |




i % Rear brake

R el DS I 3L 4 R HE LSy
NO Item Code Chinese Description Q ty
04010075 Ji TR 2 Rear Brake ASSY 1

1 IELiIE Rear Pump 1

2 il A S R Rear Caliper 1

2 il sh Caliper 1

2 Ji il B SR Caliper Bracket 1

3 S A Brake Hose 1

4 RZE R Brake Pads L+

5 04990008 J I SR Caliper connection board 1

6 04020041 EAAL (2400 Brake disc 1




HE I Footrest

) 6

Fr i DI JE L A R B L
NO Item Code Chinese Description Q ty

1 02050042 A AR (5 Front Footrest ASSY(L.) 1

2 02050039 L EHr D Front Footrest ASSY(R.) 1

3 02010472 AP Footrest Support(L.) 1

4 02010473 FAP IR CER Footrest Support(R.) 1

5 02050040 A E R (i) Rear Foot rest ASSY(L.) 1

6 02050043 AR CHD Rear Foot rest ASSY(R.) 1

¥ 23 W




WA Muffler

¥ lame] DS EER B Y
NO Item Code Chinese Description Q ty

1 01050066 AR R O Muffler 1

1 (GRS Muffler 1

1 S Washer 1

1 Tamb (4D Decorative Board 1

2 01050065 WHAESETE GFED Exhaust Pipe 1

3 02011454 TH 75 A [ 7 B Muffler bracket 1

¥ 24 W




INF. B2 Wires and Cable

¥ 5 D EpEER e A
NO Item Code Chinese Description Q ty

1 10050065 &S Speedmeter 1

2 08020100 HAL Clutch Cable 1

3 08020206 T2 Throttle Cable 1

4 08010102 FE, 25 Wire harness 1

5 08020104 S Choke Cable 1

6 10010035 FZEF R Brake Switch 1

7 07020007 A ZETF R 3 Spring of the Brake switch 1

25 W




M5 Rubber Accessories

i 5 L 4R E S B Ay
NO Item Code Chinese Description Q ty
1 01040029 TIEA Air Cleaner 1
2 06990001 Rt uE g Second Filter 1
3 09060026 JE R Rearview Mirror 1
4 06030002 RimeE Fuel Pipe l6cm
5 06020107 M10fL2E M10 Plug 1
6 03030820 P AR Fairing lock 8
7 06020151 R LTI Rubber washer 3
8 06990039 H LY Battery Strap 1
9 02040207 B4 (4280-124) Chain 428H-124 12477

10 10990005 B (12V9ASLZ0) Battery 1

26 T




VHFE . AL Gas Tanl & seat

ik {inel DS I 3L 4 R HE L
NO Item Code Chinese Description Q ty

1 06020033 ARG T RIR Fuel Tank Stand Rubber

2 05030057 THhAH Fuel Tank

3 06020032 TH A8 BT 22 Mg e Rubber Stand Of Fuel Tank 2

4 10060005 HEEPIS Switch of Fuel 1

5 12010007 T 8. 8 Pipe Clip 8.8 4

6 10040069 KD IR Sensor, Fuel Gauge 1

7 05010061 i AL Front Seat 1

8 05010062 Jia A Rear Seat 1

H 2T ;W




f781F Body Covering

i1

R el O AR & 3L %4 PR = LSy
NO Item Code Chinese Description Q ty
1 09050002 IR () Reflector (round) 2
2 03010541 (BB AR Front Fender 1

3 03030818 RVt A A Dustcover left

4 03030819 AVt A Dustcover Right
5 03030803 44 R Windshield seal

6 03030817 EES e Windshield

7 03010535 KE Headlight Fairing
8 09010072 HIRAT Head Light

9 03030814 ST Xk R Chain guard

10 03030804 PE Speedmeter fairing
11 09020145 HIE 1RAT 2 Front indicator Left
12 09020146 (e RISES Front Indicator Right
13 03010536 AR BB/ Tank Guard left
14 03010537 WAEEL Tank guard Right

28 W




f7E 1+ Body Covering

R el DS I 3L 4 R s L
NO Item Code Chinese Description Q ty

1 03030805 WA Air inlet Left 1

2 03030807 AW Inlet Mesh Left 1

3 03030809 IR Air inlet surrounding left 1

4 03010538 AR 72 Left Body 1

5 03030806 HAOHE Air inlet Right 1

6 03030808 AW Inlet Mesh Right 1

7 03030810 At MEA Air inlet surrounding Right 1

8 03010539 AR Right Body 1

9 03030811 TR Bottom Connection board 1




BE M

Body Covering

g

ik 5 o 4R & 3L %4 PR HE A
NO Item Code Chinese Description Q ty
1 03030815 AR A Middle body fairing left 1

2 03030813 M et Rear Interior Fender 1
3 03030816 R A Middle body fairing Right 1

4 03010540 R Tail Fairing 1

5 09050003 OeH &/ ) Reflector (round, red) 2

6 03030812 Ja et Rear Fender 1

7 09020147 Ji e AT A Rear Indicator Left 1

8 09020148 Ja It Rear Indicator Right 1
9 09050001 e 5 /48) Reflector (Square, Red) 1
10 09030073 JER AT License Light 1
11 03030801 JEHRFE Rear Armrest Left 1
12 09030072 ==3e) Rear Tail Light 1
13 03030802 B T4 Rear Armrest Right 1

,_.
o




THA Tool Kit

f ¥ ,l'lll ,"r
f j f
|
Fr i 30 & B ER HE B
NO Item Code Chinese Description Q ty
1 16010005 12-147F 4R F Open Spanner(12-14) 1
2 16010004 8-10F 4R F Open Spanner (8-10) 1
3 16010006 Kk WR 22 T) Dual-purpose Screwdriver 1
4 16010008 IS PP CiE S Spark Plug Box Spanner (S=18) 1
5 16010002 6mmP 7S A IRTF Socket Head Screw Wrench(6mm) 1

031 W




